DIVISION OF
ENGINEERING SERVICES
OFFICE OF GEOTECHNICAL SUPPORT

GEOTECHNICAL LABORATORY
5900 Folsom Boulevard
Sacramento, CA 95819

Date: 4/15/2008
To: Fernando De Haro / GDS-2
From: Lilibeth C. Purta / (916) 227-5239

RE: Laboratory Test Report -- EA: 11-080121
GL 08-017

Final test results.

Note: All remaining test specimens will be disposed
of in 30 calendar days from the release date of the
final test results.

AASHTO R18
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DB2NV5D11142 2:27:11 PM 2/13/2008

STRESS VS. STRAIN
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Test Summary Test Results
Counter: 1142 Specimen Gage Length: 5.6300 in
Elapsed Time: 00:00:36 Diameter: 2.3600 in
Operator: MIJS Area: 4.3744 in?
Sample: R-08-03-18 Maximum Load: 6533 Ibf
Resident Engineer: Yung Chung Compressive Strength: 1493 psi
Ticket: QO08-008
E.A/CONTRACT NUMBER: 07-181604
Procedure Name: Cores test
Start Date: 2/13/2008
Start Time: 2:26:15 PM
End Date: 2/13/2008
End Time: 2:26:51 PM
Workstation: DB2NVS5DI
Tested By: concrete

Lab: Concrete
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DB2NVSD10
STRESS VS. STRAIN
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Test Summary Test Results
Counter: 0 Specimen Gage Length: 5.6900 in
Elapsed Time: 00:00:12 Diameter: 2.3600 in
Operator: MIJS Area: 4.3744 in?
Sample: R-08-03-19 Maximum Load: 2530 Ibf
Resident Engineer: Yung Chung Compressive Strength: 578 psi
Ticket: Q08-009
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 2/13/2008
Start Time: 2:32:26 PM
End Date: 2/13/2008
End Time: 2:32:38 PM
Workstation: DB2NVS5DI
Tested By: concrete

Lab: Concrete



DB2NV5D11144 2:42:50 PM 2/13/2008

STRESS VS. STRAIN

12500
M'#M.w"‘”w
10000 2 —
r‘l’(?‘ — =%
s";
~ 7500
g /
-C% 5000 /"'
&
2500 . "k
F
q,e"(
««"“;«
0 0.012 0.024 0.036 0.043 0.060
Position (in)
Test Summary Test Results
Counter: 1144 Specimen Gage Length: 4.6800 in
Elapsed Time: 00:04:47 Diameter: 2.3800 in
Operator: MIJS Area: 4.4488 n?
Sample: Q-08-03-20 Maximum Load: 46134 Ibf
Resident Engineer: Yung Chung Compressive Strength: 10370 psi
Ticket: Q08-010
E.A/CONTRACT NUMBER: 11-080121
Procedure Name: Cores test
Start Date: 2/13/2008
Start Time: 2:37:49 PM
End Date: 2/13/2008
End Time: 2:42:36 PM
Workstation: DB2NV3DI
Tested By: concrete

Lab: Concrete



